
FIG 01 S/N
Parts Part Name And 

Q't

01.Shift Operating System

SUPERMACH UTV800 Frame Parts Catalog

17

17

20
19
18
19

16

14

6

8

10

9
8

5
4

3

2

7

1

11

13

21

1522

12

Page 1 SUPERMACH UTV800 FRAME PASRTS CATALOG

FIG.01 S/N
Parts 

Number
Part Name And 

Standard
Q'ty

1 316800001 Gearshift Knob 1
2 335800002 Gearshift Boot 1
3 340800007 Rubber Cover Clamp 1
4 316800002 Gearshift Box 1

17

17

20
19
18
19

16

14

6

8

10

9
8

5
4

3

2

7

1

11

13

21

1522

12 4 316800002 Gearshift Box 1
5 316800003 Gearshift  Mounting Pad 1
6 316800004 Front Bracket, Gearshift Cable 1
7 901000050 Plastic Screw 1
8 901000044 Hex Flange Bolt M8×16 4
9 901000045 Hex Flange Bolt M8×20 1

17

17

20
19
18
19

16

14

6

8

10

9
8

5
4

3

2

7

1

11

13

21

1522

12

9 901000045 Hex Flange Bolt M8×20 1
10 901000046 Hex Flange Bolt M8×12 3
11 316800006 Gearshift Comp 1
12 316800005 Rear Bracket, Gearshift Cable 1
13 901000047 Hex  Flange Bolt M6×25 2
14 316800007 Gearshift Rocker Comp 1

17

17

20
19
18
19

16

14

6

8

10

9
8

5
4

3

2

7

1

11

13

21

1522

12

14 316800007 Gearshift Rocker Comp. 1
15 901000048 Hex  Flange Bolt M6×20 1
16 316800008 Gearshift Cable Comp 1
17 901000049 Hex  Flange Self-locked Nut M6 2
18 339800014 Draining Tube 1
19 340800008 Clipφ15 2

17

17

20
19
18
19

16

14

6

8

10

9
8

5
4

3

2

7

1

11

13

21

1522

12

19 340800008 Clipφ15 2
20 334800002 Plug, Draining Tube 1
21 901000051 Hex  Flange Bolt M610×1.25×35 1
22 341800025 Washer φ6 1

17

17

20
19
18
19

16

14

6

8

10

9
8

5
4

3

2

7

1

11

13

21

1522

12

Page 1 SUPERMACH UTV800 FRAME PASRTS CATALOG



FIG.02 S/N
Parts 

N b
Part Name And 

St d d
 Q'ty

02.     Frame

20
19
18
198

5
4

15

14

3

2

41

15
15

17

40

19 18

15

16

14

13
127

12

11

3

3

1

32

33

35

34

31

22

21

1918

14

16

16
16

Page 2 SUPERMACH UTV800 FRAME PASRTS CATALOG

FIG.02
Number Standard

Q y

1 344800001 Frame Joint Parts 1
2 334800003 Plastic Plug, RectangularTube60×40 4
3 334800004 Plastic Plug, RectangularTube40×25 4
4 334800005 Plastic Plug, RectangularTube40×40 2
5 335800003 R bb Pl R S i A C h 4

20
19
18
198

5
4

15

14

3

2

41

15
15

17

40

19 18

15

16

14

13
127

12

11

3

3

1

32

33

35

34

31

22

21

1918

14

16

16
16

5 335800003 Rubber Plug, Rear Swing Arm Catch 4
6 341800026 Wasshorφ6 4
7 901000052 Hex  Flange Self-locked Nut M10×1.25 1
8 901000053 Hex  Flange Bolt M6×16 1
9 901000049 Hex  Flange Self-locked Nut M6 2

20
19
18
198

5
4

15

14

3

2

41

15
15

17

40

19 18

15

16

14

13
127

12

11

3

3

1

32

33

35

34

31

22

21

1918

14

16

16
16

10 345800001 Rear-lower Mounting Pad, Engine 1
11 901000052 Hex  Flange Self-locked Nut M10×1.25 4
12 901000048 Hex  Flange Bolt M6×20 2
13 901000055 Hex  Flange Bolt M10×1.25×175 1
14 345800002 Mounting Washer, Engine 4

15

14

41

15
15

17

40

19 18

322

1918

14

16

15 345800003 Shock Absorber Mounting  Pad, Engine 4
16 901000056 Hex Flange Bolt M10×1.25×20 8
17 901000052 Hex  Flange Self-locked Nut M10×1.25 4
18 901000048 Hex  Flange Bolt M6×20 2
19 901000045 Hex  Flange Bolt M8×20 2

14

2

15
15

3

331

22

21

16
16

20 901000052 Hex  Flange Self-locked Nut M10×1.25 4
21 901000049 Hex  Flange Self-locked Nut M6 2
22 901000057 Hex  Flange Bolt M6×16 2
23 303800039 Lower Junction Panel, Right Mounting Pad, Rear Bridge 1
24 303800040 Lower Junction Panel, Left Mounting Pad, Rear Bridge 1

2

20
19
18
198

5
4

15

14

3

2

41

15
15

17

40

19 18

15

16

14

13
127

12

11

3

3

1

32

33

35

34

31

22

21

1918

14

16

16
16

Page 2 SUPERMACH UTV800 FRAME PASRTS CATALOG



25 901000056 Hex  Flange Bolt M10×1.25×20 4
26 303800003 Front Bottom Protective Plate 1
27 303800004 Central Bottom Protective Plate 2
28 901000052 Hex Flange Self-locked Nut M10×1.25 4
29 901000057 Hex  Flange Bolt M6×16 26

18 17

20

30

29

29

30

3

26

4

4

1

27

27

2

43 42

3

8
9

9

Page 3 SUPERMACH UTV800 FRAME PASRTS CATALOG

g
30 341800027 Washer 22
31 335800004 Pin Rubber Cushion φ10×φ24×8, Muffler 1
32 303800005 Rear-upper Suspension mounting plate, Engine 1
33 901000054 Hex flange bolt M8×40 1
34 901000052 Hex Flange Self-locked Nut M10×1.25 1

3
1

2
901000052 g

35 901000058 Hex Flange Bolt M8×50 2
36 343800021 Pin, Hitch 1
37 343800011 Hitch Bar 1
38 343800013 Shaft of Hitch Bar 1
39 343800010 R shaped Pin 1

20

30

29

4

4
27

27

2

43 42

3

8
9

9

39 343800010 R shaped Pin 1
40 345800004 Front Lower Left Mounting Lug,Engine 1
41 345800005 Front Lower Right Mounting Lug,Engine 1
42 901000059 Hex  Flange Self-locked Nut M5 2
43 901000150 Hex Flange Bolt  M6×35 4

42

43

29

29

30

26

27
3

4326

FIG.03 S/N
Parts 

Number
Part Name And 

Standard
 Q'ty

1 303800106 Front Panel（Red） 1

03. Front Board

18 17

20

30

29

29

30

3

26

4

4

1

27

27

2

43 42

3

8
9

9

18 17

20

30

29

29

30

3

26

4

4

1

27

27

2

43 42

3

8
9

9

Page 3 SUPERMACH UTV800 FRAME PASRTS CATALOG



303800206 Front Panel （Black） 1

303800306 Front Panel （Dark Green) 1

303800406 Front Panel (Dark Green Camouflage) 1

303800506 Front Panel  (Maple Leaf  Camouflage ) 1

303800606 Front Panel (Silver) 1

14

2

16

18

13

12

9

8
7

5

1
23

22

17

21

20

2

3

6

4

10

Page 4 SUPERMACH UTV800 FRAME PASRTS CATALOG

( )
303800706 Front Panel (Vista Camouflage ) 1
303800906 Front Panel (Blue) 1

2 901000060 Screw M6×20 10
3 303800107 Right Sideband, Front Panel (Red) 1

303800207 Right Sideband, Front Panel  (Black) 1

14

2

16

18

13

12

9

8
7

5

1
23

22

17

21

20

2

3

6

4

10

303800207 g , ( ) 1
303800307 Right Sideband, Front Panel  (Dark Green) 1
303800407 Right Sideband, Front Panel (Dark Green Camouflage) 1
303800507 Right Sideband, Front Panel (Maple Leaf Camouflage) 1
303800607 Right Sideband, Front Panel  (Silver) 1
303800707 Right Sideband, Front Panel  (Vista Camouflage ) 1

14

2

16

18

13

12

9

8
7

5

1
23

22

17

21

20

2

3

6

4

10

303800707 Right Sideband, Front Panel  (Vista Camouflage ) 1
303800907 Right Sideband, Front Panel  (Blue ) 1

4 901000061 Tapping Screw  ST5.2×16 4
5 303800108 Left Sideband, Front Panel (Red) 1

303800208 Left Sideband, Front Panel (Black) 1
303800308 Left Sideband, Front Panel (Dark Green) 1

14

2

16

18

13

12

9

8
7

5

1
23

22

17

21

20

2

3

6

4

10

303800308 Left Sideband, Front Panel (Dark Green) 1
303800408 Left Sideband, Front Panel (Dark Green Camouflage) 1
303800508 Left Sideband, Front Panel  (Maple Leaf Camouflage ) 1
303800608 Left Sideband, Front Panel (Silver) 1
303800708 Left Sideband, Front Panel (Vista Camouflage ) 1
303800908 Left Sideband Front Panel (Bleu ) 1

14

2

16

18

13

12

9

8
7

5

1
23

22

17

21

20

2

3

6

4

10

303800908 Left Sideband, Front Panel (Bleu ) 1
6 901000061 Tapping Screw  ST5.2×16 4
7 349800001 Sundry Box 1
8 901000060 Screw M6×20 2
9 901000062 Bolt M5×20 4

10 303800109 Sundry Box Cover (Red) 1

14

2

16

18

13

12

9

8
7

5

1
23

22

17

21

20

2

3

6

4

10

10 303800109 Sundry Box Cover (Red) 1

14

2

16

18

13

12

9

8
7

5

1
23

22

17

21

20

2

3

6

4

10

Page 4 SUPERMACH UTV800 FRAME PASRTS CATALOG



303800209 Sundry Box Cover (Black) 1

303800309 Sundry Box Cover (Dark Green) 1

303800409 Sundry Box Cover (Dark Green Camouflage) 1

303800509 Sundry Box Cover (Maple Leaf Camouflage) 1

303800609 Sundry Box Cover (Silver) 1

16
13

12

9

8
7 6

10

Page 5 SUPERMACH UTV800 FRAME PASRTS CATALOG

y ( )
303800709 Sundry Box Cover (Vista Camouflage ) 1
303800909 Sundry Box Cover (Blue )

11 350800001 Sundry Box Cover Locking Button 2
12 304800001 Front Headlight Right Cover 1
13 901000063 Whorl Clip M6Ⅲ （15×23) 6

16
13

12

9

8
7 6

10

901000063 p )
14 901000063 Whorl Clip M6Ⅲ （15×23) 5
15 304800002 Front Headlight Left Cover 1
16 901000063 Nut Clip M6Ⅲ （15×23) 6
17 303800045 Dash Board 1
18 901000063 Nut Clip M6Ⅲ （15×23) 10

16
13

12

9

8
7 6

10

18 901000063 Nut Clip M6Ⅲ （15 23) 10
19 303800010 Front Upper Fender 1
20 901000060 Screw M6×20 4
21 901000060 Screw M6×20 3
22 303800011 Junction Panel, Front Upper Fender 1
23 901000060 Screw M6×20 1

16
13

12

9

8
7 6

10

23 901000060 Screw M6×20 1

FIG.04 S/N
Parts 

Number
Part Name And 

Standard
 Q'ty

04、Side cover

16
13

12

9

8
7 6

10

1 303800012 Front Side Cover, Left 1
2 901000060 Screw M6×20 1
3 303800013 Front Side Cover, Right 1
4 901000060 Screw M6×20 1
5 303800014 Rear Side Cover, Left 1

18

21

22

14

23

22

Page 5 SUPERMACH UTV800 FRAME PASRTS CATALOG



6 901000060 Screw M6×20 5
7 303800015 Rear Side Cover, Right 1
8 901000060 Screw M6×20 5
9 303800016 Left Protective Plate, Rear Frame Body 1

10 901000060 Screw M6×20 5

12
20

22

15

13

Page 6 SUPERMACH UTV800 FRAME PASRTS CATALOG

11 303800017 Right Protective Plate, Rear Frame Body 1
12 901000060 Screw M6×16 5
13 303800018 Rear Left Protective Plate 1
14 901000060 Screw M6×16 3
15 303800019 Rear Right Protective Plate 1

18

8

7

1011

19

22

21

303800019 g
16 901000060 Screw M6×16 3
17 901000063 Nut  Clip M6Ⅲ （15×23) 4
18 901000063 Nut  Clip M6Ⅲ （15×23) 4
19 901000060 Screw M6×20 2
20 901000060 Screw M6×20 2

17

6

7

4
3 9

20 901000060 Screw M6 20 2
21 901000060 Screw M6×20 2
22 901000049 Hex Flange self-locked Nut M6 2
23 372800001 Rear & Side reflector (Circular) 2

17

5

2

1

FIG.05 S/N
Parts 

Number
Part Name And 

Standard
 Q'ty

1 303800020 Left Seat Protective Plate 1

05. Side cover parts

16

16

16
15

17

16
20

20

19

20

20

21

2 901000060 Screw M6×16 1
3 901000063 Nut Clip M6Ⅲ （15×23) 6
4 303800021 Right Seat Protective Plate 1
5 901000060 Screw M6×16 1
6 601000063 Nut  Clip M6Ⅲ （15×23) 6

16

16

16
15

17

16
20

20

19

20

20

21

p )

16

16

16
15

17

16
20

20

19

20

20

21

Page 6 SUPERMACH UTV800 FRAME PASRTS CATALOG



7 303800022 Left Inner Cover Board 1
8 901000063 Nut Clip M6Ⅲ （15×23) 4
9 303800023 Right Inner  Cover Board 1

10 901000063 Nut Clip M6Ⅲ （15×23) 4
11 303800024 Central Hood 1

23

16

10

83

16

13

14

6

6
4 7

9

16
15

17

16
20

20

19

20

20

21

Page 7 SUPERMACH UTV800 FRAME PASRTS CATALOG

12 901000060 Screw M6×16 12
13 349800003 Small Case Cover 1
14 303800025 Gearshift Lever Rim 1
15 303800026 Rear Left Seat Protective Plate 1
16 901000063 Nut  clip M6Ⅲ （15×23) 8

23

16

10

83

16

13

14

6

6
4 7

9

16
15

17

16
20

20

19

20

20

21

901000063 Nut c p 6Ⅲ （ 5 3)
17 303800027 Rear right Seat protective plate 1
18 352800001 Parking Cable 1
19 303800028 Rear Left Fender 1
20 901000060 Screw M6×16 8
21 303800029 Rear Right Fender 1

23

16

10

83

16

13

14

6

6
4 7

9

16
15

17

16
20

20

19

20

20

21

21 303800029 Rear Right Fender 1
22 335800005 Rubber，Parking System 1
23 350800002 Hood Repairing Cover 1
24 901000060 Screw M6×16 4
25 351800001 Parking Assy 1

23

16

10

83

16

13

14

6

6
4 7

9

16
15

17

16
20

20

19

20

20

21

06.  Footrest

23

16

10

83

16

13

14

6

6
4 7

9

16
15

17

16
20

20

19

20

20

21

FIG.06 S/N
Parts 

Number
Part Name And 

Standard
 Q'ty

1 303800030 Left Front Fender 1
2 901000060 Screw M6×16 3
3 901000063 Nut Clip M6Ⅲ （15×23) 7p )

Page 7 SUPERMACH UTV800 FRAME PASRTS CATALOG



4 303800031 Right Front Fender 1
5 901000060 Screw M6×16 6
6 901000063 Nut  Clip M6Ⅲ （15×23) 5
7 303800032 Left Footrest 1
8 901000060 Screw M6×16 8

Page 8 SUPERMACH UTV800 FRAME PASRTS CATALOG

9 901000063 Nut Clip M6Ⅲ （15×23) 2
10 303800033 Right Footrest 1
11 901000060 Screw M6×16 9
12 901000063 Nut  Clip M6Ⅲ （15×23) 2
13 303800034 Central Protective Plate 1

9
8

1310 8

7

4

1

5

6

2

3

303800034
14 901000060 Screw M6×16 5
15 335800006 Brake Pedal Rubber 1
16 307800011 Rear Brake Pedal Assy 1
17 318800008 Drawspring-Rear brake switch 1
18 318800009 Brake Pedal Return Spring 1

9
8

1310 8

7

4

1

5

6

2

3

18 318800009 Brake Pedal Return Spring 1
19 317800002 Rear Brake Cylinder Bracket 1
20 901000045 Hex Flange Bolt M8×20 2
21 341800046 Circlip φ12 2
22 901000047 Hex Flange Bolt M8×25 2
23 901000064 Hex Flange Self-locked Nut M8 1

7

4

1

5

6

2

23 901000064 Hex  Flange Self-locked Nut M8 1
24 307800012 Accelerator Pedal Assy 1
25 352800002 Accelerator Cable Assy 1
26 341800028 Washer φ15.5×φ27×2 2
27 318800010 Return Spring, Accelerator Pedal 1
28 901000060 Screw M6×16 4

1

6

3

28 901000060 Screw M6×16 4
29 901000065 Screw 4
30 343800025 Rear Brake Pedal Pin 1
31 377800005 Junction Fork,Rear Disc Brake 1
32 308800015 Pin Shaft 1
33 343800026 Pin 2 5×35 1

9
8

1310 8

7

4

1

5

6

2

3

33 343800026 Pin 2.5×35 1

9
8

1310 8

7

4

1

5

6

2

3

Page 8 SUPERMACH UTV800 FRAME PASRTS CATALOG



34 339800038 Inlet Pipe, Clutch 1
35 901000164 Hex  Flange Bolt M6×55 2

P t  P t N  A d 

07.  Rear swing arm assy

Page 9 SUPERMACH UTV800 FRAME PASRTS CATALOG

FIG.07 S/N
Parts 

Number
Part Name And 

Standard
 Q'ty

1 353800001 Rear Right Upper Rocker 1
2 353800002 Rear Left Upper Rocker 1
3 353800003 Rear Right Lower Rocker 1
4 353800004 R L f L R k 14 353800004 Rear Left Lower Rocker 1
5 901000066 Hex Flange Bolt M10×1.25×102 2
6 901000052 Hex Flange Self-locked Nut M10×1.25 2
7 901000067 Hex Flange Bolt M10×1.25×195 2
8 332800008 Nylon Cover, Upper Rocker 4
9 332800009 Tube Insert ,Upper Rocker 2

10 901000052 Hex  Flange Self-locked Nut M10×1.25 2
11 335800007 Middle Rubber Tube, Rocker 4
12 901000052 Hex Flange Self-locked Nut M10×1.25 4
13 901000066 Hex Flange Bolt M10×1.25×102 2
14 901000052 Hex Flange Self-locked Nut M10×1.25 2
15 901000054 Hex Flange Bolt M10×1.25×70 4
16 341800029 Washer,Rocker 8
17 339800015 Curved Nozzle Tip M6 2
18 303800043 Protective Plate, Rear Right Lower Rocker 1
19 303800044 Protective Plate, Rear Left Lower Rocker 1

Page 9 SUPERMACH UTV800 FRAME PASRTS CATALOG



Page 10 SUPERMACH UTV800 FRAME PASRTS CATALOG

FIG.08 S/N
Parts 

Number
Part Name And 

Standard
 Q'ty

1 3 4800201 Sh k Ab b (Bl k) 2

08.  Rear suspension

4

5

9 11

10
10

11

9

10

8

7

66

7

8

11

11

4

2

3

3

2

1

1

3

3

1 354800201 Shock Absorber (Black) 2
2 901000054 Hex Flange Bolt M12×1.25×70 2
3 901000068 Hex Flange Self-locked Nut M12×1.25 4
4 901000069 Hex Flange Bolt M12×1.25×65 2
5 355800001 Rear Balancing Pole Assy 1

4

5

9 11

10
10

11

9

10

8

7

66

7

8

11

11

4

2

3

3

2

1

1

3

3

6 335800008 Rubber, Balancing Pole 2
7 307800013 Press Board, Balancing Pole 2
8 901000044 Hex  Flange Bolt M8×16 4
9 355800002 Tension  rod, Balancing Pole 2

10 901000070 Hex  Flange Bolt M10×1.25×45 4

4

5

9 11

10
10

11

9

10

8

7

66

7

8

11

11

4

2

3

3

2

1

1

3

3

11 901000052 Hex  Flange Self-locked Nut M10×1.25 4

4

5

9 11

10
10

11

9

10

8

7

66

7

8

11

11

4

2

3

3

2

1

1

3

3

4

5

9 11

10
10

11

9

10

8

7

66

7

8

11

11

4

2

3

3

2

1

1

3

3

4

5

9 11

10
10

11

9

10

8

7

66

7

8

11

11

4

2

3

3

2

1

1

3

3

Page 10 SUPERMACH UTV800 FRAME PASRTS CATALOG



5

9 11

10
10

11

9

10

8

7

66

7

8

12

12

6

13

14

13

6

8

6

6

6

5

6

8

11

11 6

13

7

8

10

8

97

7

8 6

5

5

6
6

5
6

8

610

9

4

2

1

12
6

11

814

13
6 11

6

12
6

8
3

10

9

10

9

7

14
14

Page 11 SUPERMACH UTV800 FRAME PASRTS CATALOG

P t  P t N  A d 

09.   Front swing arm assy

5

9 11

10
10

11

9

10

8

7

66

7

8

12

12

6

13

14

13

6

8

6

6

6

5

6

8

11

11 6

13

7

8

10

8

97

7

8 6

5

5

6
6

5
6

8

610

9

4

2

1

12
6

11

814

13
6 11

6

12
6

8
3

10

9

10

9

7

14
14

FIG.09 S/N
Parts 

Number
Part Name And 

Standard
 Q'ty

1 353800005 Front Upper Right Rocker 1
2 353800006 Front Upper Left Rocker 1
3 353800007 Front Lower Right Rocker 1

5

9 11

10
10

11

9

10

8

7

66

7

8

12

12

6

13

14

13

6

8

6

6

6

5

6

8

11

11 6

13

7

8

10

8

97

7

8 6

5

5

6
6

5
6

8

610

9

4

2

1

12
6

11

814

13
6 11

6

12
6

8
3

10

9

10

9

7

14
14

4 353800008 Front Lower Left Rocker 1
5 901000054 Hex  Flange Bolt M10×1.25×70 4
6 341800029 Washer, Rocker 16
7 901000052 Hex  Flange Self-locked Nut M10×1.25 4
8 335800007 Middle Rubber Tube, Rocker 8

5

9 11

10
10

11

9

10

8

7

66

7

8

12

12

6

13

14

13

6

8

6

6

6

5

6

8

11

11 6

13

7

8

10

8

97

7

8 6

5

5

6
6

5
6

8

610

9

4

2

1

12
6

11

814

13
6 11

6

12
6

8
3

10

9

10

9

7

14
14

9 341800030 Circlip D=30 4
10 353800009 Front Ball Joint Assy 4
11 901000054 Hex  Flange Bolt M10×1.25×70 4
12 901000052 Hex  Flange Self-locked Nut M10×1.25 4
13 901000071 Hex  Flange Nut M10×1.25 4

5

9 11

10
10

11

9

10

8

7

66

7

8

12

12

6

13

14

13

6

8

6

6

6

5

6

8

11

11 6

13

7

8

10

8

97

7

8 6

5

5

6
6

5
6

8

610

9

4

2

1

12
6

11

814

13
6 11

6

12
6

8
3

10

9

10

9

7

14
14

14 343800009 Pin 3.2×20 4
15 304800025 Protective Board, Left Front Swing Arm 1
16 341800048 Circlip φ12 2
17 304800026 Protective Board,Right  Front Swing Arm 1

5

9 11

10
10

11

9

10

8

7

66

7

8

12

12

6

13

14

13

6

8

6

6

6

5

6

8

11

11 6

13

7

8

10

8

97

7

8 6

5

5

6
6

5
6

8

610

9

4

2

1

12
6

11

814

13
6 11

6

12
6

8
3

10

9

10

9

7

14
14

5

9 11

10
10

11

9

10

8

7

66

7

8

12

12

6

13

14

13

6

8

6

6

6

5

6

8

11

11 6

13

7

8

10

8

97

7

8 6

5

5

6
6

5
6

8

610

9

4

2

1

12
6

11

814

13
6 11

6

12
6

8
3

10

9

10

9

7

14
14

Page 11 SUPERMACH UTV800 FRAME PASRTS CATALOG



12

12

6

13

14

13

6

8

6

8

11

11 6

13

4

12
6

11

814

13
6 11

6

12
6

8
3

10

9

10

914
14

1

12

13

11

10

2

9

6

5

7

6

13

12

9

10

2

44

33

1

11

Page 12 SUPERMACH UTV800 FRAME PASRTS CATALOG

17 12 13

14

6

8

11

12
6

814

13
6 11

6

FIG 10 S/N
Parts Part Name And 

Q'ty

10.  Front suspension

14

FIG.10 S/N
Number Standard

Q ty

1 354800202 Shock Absorber (Black) 2
2 901000052 Hex  Flange Self-locked Nut M10×1.25 2
3 901000072 Hex  Flange Bolt M10×1.25×55 2
4 901000052 Hex  Flange Self-locked Nut M10×1.25 244

33

5 355800003 Front Balancing Pole Assy 1
6 335800008 Rubber, Balancing Pole 2
7 307800013 Press Board, Balancing Pole 2
8 901000045 Hex  Flange Bolt M8×20 4
9 355800004 Tension  Rod, Front Balancing Pole 2

1

44

1

10 901000070 Hex  Flange Bolt M10×1.25×45 2
11 901000052 Hex  Flange Self-locked Nut M10×1.25 2
12 901000073 Hex  Flange Bolt M10×1.25×95 2
13 332800010 Tension Rod Collar, Balancing Pole 2
14 334800010 Rubber Plug,Rocker 4

12

12

6

13

14

13

6

8

6

8

11

11 6

13

4

12
6

11

814

13
6 11

6

12
6

8
3

10

9

10

914
14

1

12

13

11

10

2

9

6

5

7

6

13

12

9

10

2

44

33

1

11

12

12

6

13

14

13

6

8

6

8

11

11 6

13

4

12
6

11

814

13
6 11

6

12
6

8
3

10

9

10

914
14

1

12

13

11

10

2

9

6

5

7

6

13

12

9

10

2

44

33

1

11

Page 12 SUPERMACH UTV800 FRAME PASRTS CATALOG



15 334800011 Radiator 2
16 334800012 Dust Cap, Rocker 24
17 334800013 Water Proof, Front Armrest 1
18 340800026 Clamp 14 1
19 340800027 Clamp 1

34

20

16

17
18

212223
19

17

13

35

37

36

14
14

18
10 31

10 9

15
8

6
67 7

5

3
4

33

2

1

30

12
11

12

13

11

10

2

9

8 7

6

5

8 7

6

13

12

9

10

2

11

Page 13 SUPERMACH UTV800 FRAME PASRTS CATALOG

p

12

13

11

109

8 7

6

5

8 7

6

13

12

9

11、  Steering wheel parts 

12

8 7
8 7

FIG.11 S/N
Parts 

Number
Part Name And 

Standard
 Q'ty

1 304800003 Plastic Cover 1
2 356800001 Steering Wheel 1
3 901000068 Six-Angle Flange Self-locked Nut M12×1.25 1

34

20

16

17
18

212223
19

17

13

35

37

36

14
14

18
10 31

10 9

15
8

6
67 7

5

3
4

33

2

1

30

12
11

12

13

11

10

2

9

8 7

6

5

8 7

6

13

12

9

10

2

11

4 341800019 Gasket 1
5 356800002 Steering Column 1
6 901000074 Inner Six-Angle Step BoltM8×13.5-φ12.5×11.5 2
7 901000064 Six-Angle Flange Self-locked Nut M8 2
8 356800003 Spring 1

34

20

16

17
18

212223
19

17

13

35

37

36

14
14

18
10 31

10 9

15
8

6
67 7

5

3
4

33

2

1

30

12
11

12

13

11

10

2

9

8 7

6

5

8 7

6

13

12

9

10

2

11

9 901000075 Inner Six-Angle Step BoltM6×11-φ8×17 1
10 901000076 Nut M6 2
11 303800035 Decoration Board, Steering Machine 1
12 901000060 Screw M6×16 6
13 356800004 Passenger Handle Bar  Assy 1

34

20

16

17
18

212223
19

17

13

35

37

36

14
14

18
10 31

10 9

15
8

6
67 7

5

3
4

33

2

1

30

12
11

12

13

11

10

2

9

8 7

6

5

8 7

6

13

12

9

10

2

11

34

20

16

17
18

212223
19

17

13

35

37

36

14
14

18
10 31

10 9

15
8

6
67 7

5

3
4

33

2

1

30

12
11

12

13

11

10

2

9

8 7

6

5

8 7

6

13

12

9

10

2

11

Page 13 SUPERMACH UTV800 FRAME PASRTS CATALOG



14 335800009 Handle Bar Grip 2
15 356800005 Locking Knob, Handle Bar 1
16 356800006 Steering Transmission Shaft Assy 1
17 901000047 Six-Angle Flange Bolt M8×25 2
18 341800031 Six-Angle Flange Self-locked Nut M8 2

34

20

16

29

28

27

263224242526

29

28

27

17
18

212223
19

17

13

35

37

36

18
10 31

10 9

15
8

6
67 7

5

3
4

33

12
11

18

16

19

17

15 6

21
20

1818

15
18

1818
Page 14 SUPERMACH UTV800 FRAME PASRTS CATALOG

g g
19 314800032 Steering Gear 1
20 901000077 Six-Angle Flange Bolt M10×1.25×30 4
21 302800017 Adjuster Cap 2
22 318800011 Spring 1
23 342800001 Washer 2

34

20

16

29

28

27

263224242526

29

28

27

17
18

212223
19

17

13

35

37

36

18
10 31

10 9

15
8

6
67 7

5

3
4

33

12
11

18

16

19

17

15 6

21
20

1818

15
18

1818

342800001
24 342800002 Clamp L=300 2
25 335800010 Right Rubber Boot 1
26 342800003 Clamp L=120 2
27 356800007 Tie Rod End,Steering Machine 2
28 901000071 Six-Angle Flange Nut M10×1.25 2

34

20

16

29

28

27

263224242526

29

28

27

17
18

212223
19

17

13

35

37

36

18
10 31

10 9

15
8

6
67 7

5

3
4

33

12
11

18

16

19

17

15 6

21
20

1818

15
18

1818

28 901000071 Six Angle Flange Nut M10 1.25 2
29 343800009 Pin φ3.5×20 2
30 356800008 Steering Wheel Component 1
31 901000078 Inner Six-Angle Step BoltM6×11-φ8×13 1
32 335800019 Left Rubber Boot 1
33 332800012 Nylon Cover, Steering Machine 1

34

20

16

29

28

27

263224242526

29

28

27

17
18

212223
19

17

13

35

37

36

18
10 31

10 9

15
8

6
67 7

5

3
4

33

12
11

18

16

19

17

15 6

21
20

1818

15
18

1818

33 332800012 Nylon Cover, Steering Machine 1
34 335800011 Locking Knob Grip, Handle Bar 1
35 356800010 Steering Machine Parts 1
36 343800014 Dowel Pin 1
37 343800009 Cotter Pin φ3.5×20 1

34

20

16

29

28

27

263224242526

29

28

27

17
18

212223
19

17

13

35

37

36

18
10 31

10 9

15
8

6
67 7

5

3
4

33

12
11

18

16

19

17

15 6

21
20

1818

15
18

1818

FIG.12 S/N
Parts 

Number
Part Name And 

Standard
 Q'ty

1 359800001 Fuel Tank Assy 1

12、Fuel tank

34

20

16

29

28

27

263224242526

29

28

27

17
18

212223
19

17

13

35

37

36

18
10 31

10 9

15
8

6
67 7

5

3
4

33

12
11

18

16

19

17

15 6

21
20

1818

15
18

1818
Page 14 SUPERMACH UTV800 FRAME PASRTS CATALOG



2 901000047 Hex Flange BoltM8×25 3
3 332800013 Flanging Collar φ8.5 3
4 338800023 Robber Grommet 3
5 359800002 Fuel Tank Cover 1
6 339800016 Aeration Pipe φ9×φ5×540,Fuel Tank 1

12

18

16

14

19

17

15 15

12 13

11

18

6

8 10

9

4
3
2

5

1

22

23

21
20

18

18

18

15
18

18

1818

24

18

13

7 24

Page 15 SUPERMACH UTV800 FRAME PASRTS CATALOG

p φ φ ,
7 333800003 Connector Ⅰ 1
8 307800014 Press Board, Fuel Tank 1
9 359800003 Hook, Fuel Tank 1

10 901000064 Hex Flange Self-locked Nut M8 1
11 317800003 Front Bracket,Fuel Tank 1

12

18

16

14

19

17

15 15

12 13

11

18

6

8 10

9

4
3
2

5

1

22

23

21
20

18

18

18

15
18

18

1818

24

18

13

7 24
317800003 ,

12 901000084 Hex Flange Bolt M8×45 2
13 359800004 Fuel Tank Rubber Cushion  36×26×5 9
14 358800002 Electronic Fuel Pump 1
15 339800017 Oil Tank Outlet Pipe Ⅱ (High Pressure)φ8×φ14×250 3
16 339800018 Oil Tank Outlet PipeⅠ (High Pressure) φ8×φ14×500 1

12

18

16

14

19

17

15 15

12 13

11

18

6

8 10

9

4
3
2

5

1

22

23

21
20

18

18

18

15
18

18

1818

24

18

13

7 24

16 339800018 Oil Tank Outlet PipeⅠ (High Pressure) φ8 φ14 500 1
17 339800019 Tee Joint 1
18 340800009 Serew Clipφ10-φ20 9
19 311800003 Fuel Filter 1
20 307800015 Press Board,Negative Pressure Pump 1
21 901000049 Hex Flange Self-locked Nut M6 6

12

18

16

14

19

17

15 15

12 13

11

18

6

8 10

9

4
3
2

5

1

22

23

21
20

18

18

18

15
18

18

1818

24

18

13

7 24

21 901000049 Hex Flange Self-locked Nut M6 6
22 338800024 Oil Seal, Electronic Fuel Pump 1
23 335800012 Rubber, Electronic Fuel Pump 4
24 333800004 Connector Ⅱ 1
25 384800001 Rubber,Fuel Pipe 1
26 376800026 Patch Cord Electronic Fuel Pump 1

26

12

12 13

11

24

18

26 376800026 Patch Cord,  Electronic Fuel Pump 1

13、Seat

26

Page 15 SUPERMACH UTV800 FRAME PASRTS CATALOG



FIG.13 S/N
Parts 

Number
Part Name And 

Standard
 Q'ty

1 360800001 Flange Nylex Nut M10×1.25 2
2 360800002 Back Rest 2
3 360800003 Seat Cushion 2

Page 16 SUPERMACH UTV800 FRAME PASRTS CATALOG

4 361800001 Seat Connection Assy 2
5 901000085 Six-Angle Bolt M8×16 10
6 341800032 Washer φ8 10
7 341800031 Circlip φ8 10
8 361800002 Right Slide Rail Assy, Seat 230 g y,
9 361800003 Left Slide Rail Assy, Seat 2

10 901000086 Inner Hex Screw M8×25 8
11 303800037 Seat Bottom Mounting Plate 2
12 901000057 Hex Flange Bolt M6×16 4
13 901000049 Hex Flange Self-locked Nut M6 8

30

13 901000049 Hex Flange Self locked Nut M6 8
14 362800001 Left Lock Catch, Seat Belt 1
15 901000087 Hex Flange Bolt  M10×1.25×22 2
16 362800002 Seat  Belt Component 2
17 362800003 Left Seat Belt Assy (Tri-Point Fixing Style) 1
18 362800004 Seat Belt Buckle Cover 218 362800004 Seat Belt Buckle Cover 2
19 901000088 Hex Flange Bolt M10×1.25×25-φ14×5 2
20 332800014 Collar,Seat Belt 2
21 901000089  Nut M10×1.25 2
22 901000052 Hex Flange Self-locked Nut M10×1.25 2
23 901000087 Hex Flange Bolt M10×1 25×22 2

1

23 901000087 Hex Flange Bolt  M10×1.25×22 2
24 901000052 Hex Flange Self-locked Nut M10×1.25 2
25 901000088 Hex  Flange Bolt M10×1.25×25-φ14×5 2
26 362800005 Right Lock Catch, Seat Belt 1
27 332800011 Seat Bushing φ8.5×φ13×6.5 8
28 362800006 Right Seat Belt Assy 1

3432

28 362800006 Right Seat Belt Assy 1

Page 16 SUPERMACH UTV800 FRAME PASRTS CATALOG



29 334800006 Rubber Plug 10
30 360800004 Seat 2
31 362800007 Position piece, Seat Belt 2
32 901000052 Flange Nylex Nut M10×1.25 2
33 9010000151 Hex Screw M6×30 43231

Page 17 SUPERMACH UTV800 FRAME PASRTS CATALOG

14 AXLE FRONT WHEEL

3231

FIG.14 S/N
Parts 

Number
Part Name And 

Standard
 Q'ty

1 363800001 F108 Front Aluminum WheelⅡ 2

363800003 F107 Front steel wheelⅠ（12×6.0） 2

14、AXLE, FRONT WHEEL

20,23
6

1 2
22

4

3

5
8

910
11

182124
7,162117

251426
19

26
1525

12,13
27

2 364800001 Front Tire 25×8-12（M-mark) 2
3 339800020 Inflating Valve 2
4 901000090 Nut M10×1.25 8
5 304800006 Z104 Axle  Decorative Cover Ⅳ 2
6 365800006 C.V Axle, Front left bridge 1

20,23
6

1 2
22

4

3

5
8

910
11

182124
7,162117

251426
19

26
1525

12,13
27

365800006 , g

365800007 C.V Axle, Front Right bridge 1
7 367800001 Front Right Steering  Knuckle 1
8 901000091 Nut  M22×1.5 2
9 366800001 Front Hub Mounting Pad 2

10 901000092 Screw M6×12 4

19

20,23
6

251426
19

26
1525

10 901000092 Screw M6 12 4
11 377800003 Protective Cover,Front Brake 2
12 367800003 Front Left Steering Knuckle Assy 1
13 367800004 Front Right Steering Knuckle Assy 1
14 335800013 Inner Rubber Dust-P shed C-1610, Front Bridge 2
15 335800014 Outer Rubber Dust-Pshed C-1605 , Front Bridge 2910

11
182124

7,162117

251426
19

15 335800014 Outer Rubber Dust-Pshed C-1605 , Front Bridge 2

20,23
6

1 2
22

4

3

5
8

910
11

182124
7,162117

251426
19

26
1525

12,13
27

Page 17 SUPERMACH UTV800 FRAME PASRTS CATALOG



16 367800002 Front Left Steering  Knuckle 1
17 330800009 Inner Oil Seal 55×38×7, Front  Steering Knuckle 2
18 330800010 Outer Oil Seal 55×38×7, Front  Steering Knuckle 2
19 340800011 Outer Dust-Pshed Clamp1 2
20 341800033 Spring Ring, Front-C.V. Axle 1

22

26
1

22

4

3

5
8

910
11

182124
7,162117

12,13
27

Page 18 SUPERMACH UTV800 FRAME PASRTS CATALOG

p g g,
21 329800016 Bearing 6006C-2RS 4
22 343800009 Pin 2
23 341800033 Spring Ring, Front-C.V. Axle 1
24 332800015 Inner  Tube, Front Steering Knuckle 2
25 340800010 Outer Dust-P shed Clamp2 4

26
1 2

22
3

27

340800010 p
26 366800002 Front Wheel Assy 2

FIG 15 S/N
Parts Part Name And 

Q'ty

15、AXLE, REAR WHEEL

16
14

20

19

19
19

31 202421

19

16
14

32

1 2
22

4

3

5
8

910
11

182124
7,162117

12,13
27

FIG.15 S/N
Number Standard

Q ty

1 363800002 R108 Rear Aluminum WheelⅡ 2
2 364800002 Rear Tyre 25×10-12 2
3 339800020 Inflating Valve 2
4 366800004 Rearl Hub Mounting Pad 2

16
14

20

19

19
19

31 202421

19

16
14

32

1 2
22

4

3

5
8

910
11

182124
7,162117

12,13
27

5 901000093 Bolt M10×30 4
6 901000090 Nut M10×1.25 8
7 365800003 Left-C.V. Axle, Rear Bridge 1
8 365800004 Right-C.V. Axle, Rear Bridge 1
9 304800027 Z105 Axle  Decorative Cover Ⅳ 2

16
14

20

19

19
19

31 202421

19

16
14

32

1 2
22

4

3

5
8

910
11

182124
7,162117

12,13
27

10 901000091 Nut  M22×1.5 2
11 367800012 Rear  left  Steering Knuckle Body 1

367800013 Rear Right Steering Knuckle Body 1
12 335800015 Inner Rubber Boot C-1610 , Rear Bridge 1
13 335800016 Outer Rubber Boot C-1605 , Rear Bridge 1, g

16
14

20

19

19
19

31 202421

19

16
14

32 Page 18 SUPERMACH UTV800 FRAME PASRTS CATALOG



14 901000052 Six-Angle Flange Nut M10×1.25 4
15 341800034 Washer  Φ10 8
16 367800005 Rubber Boot, Rear Steering Knuckle 8
17 901000054 Six-Angle Flange Bolt M10×1.25×70 4
18 367800006 Shaft Tube Liner,  Rear Steering Knuckle 411

16
14

19
31 202421

16
14

Page 19 SUPERMACH UTV800 FRAME PASRTS CATALOG

, g
19 367800007 Shaft Tube, Rear Steering Knuckle 8
20 367800008 Curved Nozzle Tip M6 4
21 330800011 Inner Oil Seal , Rear Steering Knuckle 2
22 330800012 Outer Oil Seal, Rear Steering Knuckle 2
23 341800035 Circlip φ30 2

30

11
16

14

20

19

19
19

31 202421

19

16

32

341800035 p φ
24 329800017 Bearing, Rear Steering Knuckle 4
25 367800009 Inner Tube,Rear Steering Knuckle 2
26 340800017 Outer Dust-P shed Clamp, C.V. Axle 4
27 340800018 Inner Dust-P shed Clamp, C.V. Axle 4
28 367800010 Rear Left Steering Knuckle Assy 1

30

31

28 367800010 Rear Left Steering Knuckle Assy 1
29 367800011 Rear Right Steering  Knuckle Assy 1
30 343800009 Pin 2
31 366800003 Rear Wheel Assy 2

16 Speedometer

1

2

3

16
14

20

19

19
19

31 202421

19

16
14

32

FIG.16 S/N
Parts 

Number
Part Name And 

Standard
 Q'ty

1 357800001 Dash Board 1
2 341800036 Washer φ5 3

16、Speedometer

1

2

3

16
14

20

19

19
19

31 202421

19

16
14

32

3 901000094 Hex Flange Nut M5 3

1

2

3

16
14

20

19

19
19

31 202421

19

16
14

32

1

2

3

16
14

20

19

19
19

31 202421

19

16
14

32

Page 19 SUPERMACH UTV800 FRAME PASRTS CATALOG



1

2

3

Page 20 SUPERMACH UTV800 FRAME PASRTS CATALOG

1

2

3

FIG 17 S/N
Parts Part Name And 

Q'ty

17、Radiator  parts

1

2

3

FIG.17 S/N
Number Standard

Q ty

1 368800001 Cooling Water Tank 1
2 368800002 Water Tank Assy 1
3 338800025 Rubber Cushion φ10×φ16×φ23×13, Water Tank 2
4 901000046 Hex  Flange bolt M8×12 2
5 368800003 Fan Assy 1
6 339800021 Water Inlet Rubber Pipe 1
7 340800012 Screw Clipφ20-φ30 2
8 368800005 Water Inlet Assy 1
9 901000095 Hex  Flange Bolt M6×25 2

10 368800004 Water Tank Cover (Assy) 1
11 339800022 Right Front Rubber  Pipe(Water Inlet) 1
12 339800023 Left Front Rubber  Pipe(Water Inlet) 1
13 339800024 Left Metal Pipe 2
14 345800006 Mounting lug- Left Cooling Water Tank 1

Page 20 SUPERMACH UTV800 FRAME PASRTS CATALOG



15 339800025 Right Rear Rubber Pipe( Engine Inlet) 1
16 339800026 Left Rear Rubber Pipe( Engine Outlet) 1
17 340800012 Screw Clipφ20-φ30 8
18 340800013 Pipe Clip(Rubber covered) 45×13×φ6.5 4
19 901000096 Hex Flange Bolt M6×12 4

38

Page 21 SUPERMACH UTV800 FRAME PASRTS CATALOG

g
20 369800001 Expansion Water Tank 1
21 901000057 Hex Flange Bolt M6×16 2
22 339800027 Connection Rubber Pipe φ5×φ9×540, Expansion Water Tank 1
23 340800014 Clip Φ9 2
24 369800002 Cover Assy,Expansion Water Tank 1y, p
25 339800028 Overflow Pipe φ5×φ9×140 1
26 340800014 Clip Φ10 1
27 338800026 H-Type Rubber Ring φ10×φ15×φ21×10×1.5 2
28 345800007 Mounting lug- Right Water Cooling Tank 1
29 332800016 Flanging Collar φ6.5×φ9×φ22×7 2

5

1

27 4 29 332800016 Flanging Collar φ6.5 φ9 φ22 7 2
30 901000097 Exhaust Bolt 1
31 340800028 Bolt Clamp φ14-φ27 2
32 340800029 Clip φ14 2
33 340800030 Water Pipe Clip 2
34 340800031 Fuel Pipe Clip,Engine 2

5

1

4

27

14

30
27 4

2

34 340800031 Fuel Pipe Clip,Engine 2
35 340800032 Spring Clip φ14.8 2
36 384800002 H-Type Rubber Ring（5Pcs) 5
37 339800035 Right Rear Rubber Pipe 1
38 339800036 Right Metal Pipe 1

9 10

8

14

28

77

6
3

8

6
3

Page 21 SUPERMACH UTV800 FRAME PASRTS CATALOG



FIG.18 S/N
Parts 

Number
Part Name And 

Standard
 Q'ty

18、Oil Cooler

Page 22 SUPERMACH UTV800 FRAME PASRTS CATALOG

1 369800003 Oil Radiator Assy 1
2 901000095 Hex Flange Bolt M6×25 4
3 332800017 Flanging Collarφ6×φ9×φ19×11 4
4 369800004 Oil Radiator  Protectve Net Assy 1
5 901000080 Tapping Screw ST3.9×15 4

9

14

10

10

9

6

8

12
13

8

7

11

11

9

2

1

4

5

9

9

9

9
9

3
3

11

10

16

6 339800029 Rubber Fuel Pipe Ⅰ φ17×φ10×870 1
7 339800030 Rubber Fuel Pipe Ⅱ φ17×φ10×500 1
8 339800031 Metal Fuel Pipe 2
9 340800009 Pipe Clipφ10-φ20 8

10 340800015 Oil Pipe Clip 315
10

12
13

8

11 9

9

9
9

11 p p
11 90100096 Hex Flange Bolt M6×12 3
12 339800032 Rubber Fuel Pipe Ⅳ φ17×φ10×350 1
13 339800032 Rubber Fuel Pipe Ⅲ φ17×φ10×350 1
14 369800005 Oil RadiatorComp. 1
15 338800027 H-type Rubber Ring φ9×φ12×φ19×10×3 4

15

9

10

10

8

8

7

11

11

9
1 9

3
3

11

10

16 338800027 yp g φ φ φ
16 901000098 Oil Radiator Exhaust Bolt 1

9

14

10

10

9

6

8

12
13

8

7

11

11

9

2

1

4

5

9

9

9

9
9

3
3

11

10

16

9

14

10

10

9

6

8

12
13

8

7

11

11

9

2

1

4

5

9

9

9

9
9

3
3

11

10

16

Page 22 SUPERMACH UTV800 FRAME PASRTS CATALOG



FIG.19 S/N
Parts 

Number
Part Name And 

Standard
 Q'ty

19、Muffler parts

2

1

9

8

8

6

11

6

7

10

9

15

20

21

8

7

31

31

12

31

32

32

12

31

1314

35

34

37

38

5
4

5

Page 23 SUPERMACH UTV800 FRAME PASRTS CATALOG

Number Standard
1 374800001 Exhaust Pipe Assy Ⅰ 1
2 374800006 Exhaust Pipe 1 Cover 1
3 901000099 Hex  Screw M6×12 2
4 901000100 Hex  Nut M8 2
5 341800031 Circlip φ8 2

2

1

9

8

8

6

11

6

7

10

9

15

20

21

8

7

31

31

12

31

32

32

12

31

1314

35

34

37

38

5
4

5

5 341800031 Circlip φ8 2
6 338800028 Exhaust Pipe Gascket 2
7 309800009 O2 Sensor Assy 2
8 318800012 Connecting Spring, Exhaust Pipe 8
9 338800029 Seal Washer, Exhaust Pipe 2

10 374800002 E h t Pi A Ⅱ 1

2

1

9

8

8

6

11

6

7

10

9

15

20

21

8

7

31

31

12

31

32

32

12

31

1314

35

34

37

38

5
4

5

10 374800002 Exhaust Pipe Assy Ⅱ 1
11 374800007 Exhaust PipeⅡShield 1
12 901000099 Hex  Screw M6×12 2
13 901000100 Hex Flange Nut M8 2
14 341800031 Circlip φ8 2

374800003 ffl i d

2

1

9

8

8

6

11

6

7

10

9

15

20

21

8

7

31

31

12

31

32

32

12

31

1314

35

34

37

38

5
4

5

15 374800003 Muffler Main Body 1
16 90100101 Hex  Flange Bolt M8×30 2
17 332800018 Flanging Collarφ8×φ12×φ28.5 2
18 338800030 H-type Rubber Ringφ12×φ22×φ26×17,Muffler Mounting Lug 2
19 901000064 Hex  Flange Nut M8 2

2

1

9

8

8

6

11

6

7

10

9

15

20

21

8

7

31

31

12

31

32

32

12

31

1314

35

34

37

38

5
4

5

20 374800008 Air Inlet Pipe Shield, Muffler 1
21 901000099 Hex Screw M6×12 2
22 374800004 Muffler Rear Pipe 1
23 374800009 Muffle Rear Cover 1
24 901000102 Hex  Screw M6×16 4

2

1

9

8

8

6

11

6

7

10

9

15

20

21

8

7

31

31

12

31

32

32

12

31

1314

35

34

37

38

5
4

5

Page 23 SUPERMACH UTV800 FRAME PASRTS CATALOG



25 341800026 Washer φ6 4
26 341800037 Circlip φ6 4
27 374800010 Muffler Main Body Shield 1
28 901000099 Hex Screw M6×12 2
29 341800037 Circlip φ6 2

2

1

9

8

8

6

11

6

7

10

9
20

8

7

31

3

31

12

32

32

12

31

32

32
3

31

1314

35

38

5
4

Page 24 SUPERMACH UTV800 FRAME PASRTS CATALOG

p φ

30 374800005 Muffler Main Body Assy 1

31 341800037 Circlip 6
32 341800026 Washer φ6 12
33 374800011 Shield 2，Exhaust PipeⅡ 1
34 901000099 Si A l S M6 12 2

2

1

9

8

8

6

11

6

7

10

9
20

8

7

31

3

31

12

32

32

12

31

32

32
3

31

1314

35

38

5
4

34 901000099 Six-Angle Screw M6×12 2
35 341800037 Circlip 2
36 338800031 Stainless Steel Insulation Cushion 12
37 901000099 Hex  Flange Bolt M6×12 6
38 374800012 Insulation Paper, Exhaust PipeⅡ Shield 2 1

2

1

9

8

8

6

11

6

7

10

9
20

8

7

31

3

31

12

32

32

12

31

32

32
3

31

1314

35

38

5
4

39 374800013 Insulation Paper, Muffler Main Body Shield 1
40 901000152 Hex  Bolt M6×30 4

20、Bumper 

2

1

9

8

8

6

11

6

7

10

9
20

8

7

31

3

31

12

32

32

12

31

32

32
3

31

1314

35

38

5
4

FIG.20 S/N
Parts 

Number
Part Name And 

Standard
 Q'ty

1 375800001 Front Bumper Assy 1
2 334800007 PlugⅠ, Front Bumper 2
3 901000056 Hex  Flange Bolt  M10×1.25×16 2

2

1

9

8

8

6

11

6

7

10

9
20

8

7

31

3

31

12

32

32

12

31

32

32
3

31

1314

35

38

5
4

4 901000106 Hex Flange Bolt M10×1.25×25 2
5 304800015 Upper Decoration Cover, Bumper 1
6 901000060 Screw M6×16 12
7 304800016 Lower Decoration Cover, Bumper 1
8 304800017 Front Left Turning Light cover 1

2

1

9

8

8

6

11

6

7

10

9
20

8

7

31

3

31

12

32

32

12

31

32

32
3

31

1314

35

38

5
4

Page 24 SUPERMACH UTV800 FRAME PASRTS CATALOG



9 304800018 Front Right Turning Light cover 1
10 901000103 Screw ST5×14 6
11 370800002 Front Turning Light Bulb 10W 2
12 376800003 Cable, Turning Light 2
13 370800003 Front Left Turning Light Assy 1

11

11

10

10

16

17

9 6

14

11

2

10

125

7

Page 25 SUPERMACH UTV800 FRAME PASRTS CATALOG

g g y
14 370800005 Front Right Turning Light Assy 1

11

11

10

10

16

17

9 6

14

11

2

10

125

7

11

11

10

10

16

17

9 6

14

11

2

10

125

7

21 H d h d f

11

11

10

10

16

17

9 6

14

11

2

10

125

7

FIG.21 S/N
Parts 

Number
Part Name And 

Standard
 Q'ty

1 375800002 Front Part, Shed Assy 1
2 375800003 Rear Part, Shed Assy 1

21、 Head shed frame

11

11

10

10

16

17

9 6

14

11

2

10

125

7

2 375800003 Rear Part, Shed Assy 1
3 901000104 Bolt M10×1.25×45 4
4 901000089 Nut M10×1.25 4
5 900000104 Inner Hex  BoltM10×1.25×45 4
6 901000089 Nut M10×1.25 4
7 303800038 L/R, Shoulder Protector Panel 2

11

11

10

10

16

17

9 6

14

11

2

10

125

7

7 303800038 L/R, Shoulder Protector Panel 2

11

11

10

10

16

17

9 6

14

11

2

10

125

7

Page 25 SUPERMACH UTV800 FRAME PASRTS CATALOG



8 375800004 Left Shoulder Protector Assy 1
9 340800016 Clamp, Shoulder Protector 6

10 901000060 Screw M6×16 12
11 901000076 Nut M6 12
12 901000057 Hex Flange Bolt M6×16 4

11

11

10

10

16

17

9 6

13 1315

14

14

1310

3

4

11

11

8

4

3

2

1

7 1315

9

10

125

20

21

18

24 22

24

23

7

1926

27

30

32

31

33

33

28

Page 26 SUPERMACH UTV800 FRAME PASRTS CATALOG

g
13 338800032 Washer 4
14 901000105 Inner Hex Screw M8×38-Φ10×16 2
15 901000107 Inner Hex Nut  2
16 375800005 Right Shoulder Protector Assy 1
17 901000057 Hex  Flange Bolt M6×16 4

11

10

16

9 6

13 1315

14

1411

11

1
9

10

125

901000057 g
18 336800003 Protecting Wire Net 2
19 336800004 Latch Buckle Assy Ⅰ, Cab Protection Net 2
20 336800005 Latch Block Assy Ⅱ, Cab Protection Net 2
21 336800006 Latch Head Assy Ⅰ, Cab Protection Net 4
22 348800001 Windscreen 1

23

6
13 1315

14

1310

11

8

1

7 1315

9

21

24 22

24

23

30
33

22 348800001 Windscreen 1
23 341800026 Washer Φ6 10
24 345800008 Mounting Lug, Protecting Wire Net 2

25 901000153 Hex Flange Bolt M5×20 4

26 901000109 Hex Flange Bolt M5 5
22

23

3

4

8

4

3

21

24 22

32

31

33

27 332800020 Shed Bushing 5
28 338800033 H-type Rubber Ring φ7×φ14×φ20×18×6 5
29 307800016 Iron Clamp-Windscreen 5
30 901000110 Nut M5 5
31 335800017 Iron clamp rubber 5

35

22

24

25

3
3

20

18

1926

27

32

31

33

28

35

24

25

20 1926

Page 26 SUPERMACH UTV800 FRAME PASRTS CATALOG



FIG.22 S/N
Parts 

Number
Part Name And 

Standard
 Q'ty

1 370800007 Left Headlight Assy 1
2 370800008 Ri h H dli h A 1

22、 Front headlight 

6

5

4

3

8
6

5

4

1

2

7

7

21

Page 27 SUPERMACH UTV800 FRAME PASRTS CATALOG

2 370800008 Right Headlight Assy 1
3 304800019 Decoration Cover, Left Headlight 1
4 370800009 Headlight Bulb 35W 2
5 370800010 Front Position Light 5W 2
6 376800004 Front Head Light Cable 2

6

5

4

3

8
6

5

4

1

2

7

7

21

7 901000060 Screw M6×16 8
8 304800020 Decoration Cover, Right Headlight 1

6

5

4

3

8
6

5

4

1

2

7

7

21

6

5

4

3

8
6

5

4

1

2

7

7

21

6

5

4

3

8
6

5

4

1

2

7

7

21

FIG.23 S/N
Parts 

Number
Part Name And 

Standard
 Q'ty

1 Rear Cargo Carrier Assy 1

23、 Carrier

6

5

4

3

8
6

5

4

1

2

7

7

21

Page 27 SUPERMACH UTV800 FRAME PASRTS CATALOG



2 303800102 Left Cargo Carrier Decorative Panel (Red) 1
303800202 Left Cargo Carrier Decorative Panel (Black) 1

303800302 Left Cargo Carrier Decorative Panel(Dark  Green ) 1

303800402 Left Cargo Carrier Decorative Panel ( Dark Green Camouflage) 1

303800502 Left Cargo Carrier Decorative Panel (Maple Leaf Camouflage) 1

21

19

20

17

16

16

15

15

14

6

14

13

17

7

10

9

7

6

5

5
3

2
1

Page 28 SUPERMACH UTV800 FRAME PASRTS CATALOG

303800602 Left Cargo Carrier Decorative Panel (Silver) 1

303800702 Left Cargo Carrier Decorative Panel (Vista Camouflage) 1

303800902 Left Cargo Carrier Decorative Panel (Blue) 1
3 303800101 Right Cargo Carrier Decorative Panel (Red) 1

303800201 Right Cargo Carrier Decorative Panel  (Black) 1
21

19

20

17

16

16

15

15

14

6

14

13

17

7

10

9

7

6

5

5
3

2
1

g g ( )

303800301 Right Cargo Carrier Decorative Panel  (Dark Green) 1

303800401 Right Cargo Carrier Decorative Panel  ( Dark Green 1

303800501 Right Cargo Carrier Decorative Panel  (Maple Leaf 1

303800601 Right Cargo Carrier Decorative Panel  (Siliver) 1

303800701 Right Cargo Carrier Decorative Panel (Vista Camouflage) 1

21

19

20

17

16

16

15

15

14

6

14

13

17

7

10

9

7

6

5

5
3

2
1

303800701 g g ( g )

303800901 Right Cargo Carrier Decorative Panel (Blue) 1
4 901000060 Screw M6×16 7
5 901000060 Screw M6×16 2
6 901000063 Nut  Clip M6 Ⅲ （15×23） 10
7 901000061 Tapping  Screw ST5.2 × 16 4

21

19

20

17

16

16

15

15

14

6

14

13

17

7

10

9

7

6

5

5
3

2
1

7 901000061 Tapping  Screw ST5.2  16 4
8 303800041 Right Cargo Carrier  Decorative Strip 1
9 303800042 Left Cargo Carrier Decorative Strip 1

10 901000060 Screw M6×16 10
11 304800021 Taillight Mounting Cover 1
12 901000092 Cross Head Screw M6 × 16 5

21

19

20

17

16

16

15

15

14

6

14

13

17

7

10

9

7

6

5

5
3

2
1

12 901000092 Cross Head Screw M6 × 16 5
13 347800001 Cargo Carrier Frame 1
14 901000084 Hex Flange Bolt M8 × 45 4
15 901000064 Hex Flange Self-locking Nut M8 4
16 901000049 Hex Flange Self-locking Nut M6 5
17 901000060 Cross Head Screw M6 × 16 6

21

19

20

17

16

16

15

15

14

6

14

13

17

7

10

9

7

6

5

5
3

2
1

17 901000060 Cross Head Screw M6 × 16 6

21

19

20

17

16

16

15

15

14

6

14

13

17

7

10

9

7

6

5

5
3

2
1

Page 28 SUPERMACH UTV800 FRAME PASRTS CATALOG



18 901000063 Nut  Clip M6 Ⅲ （15×23） 5
19 370800011 Left Rear Taillight Assy 1
20 370800013 Right Rear Taillight Assy 1
21 901000111 Tapping Screw ST4.2×13 6
22 372800002 Rear Reflector (Square) 2

15

15

14

14

13

8

7

4

12

11 12

2

10

113

14

18

17
18

5

Page 29 SUPERMACH UTV800 FRAME PASRTS CATALOG

23 901000049 Hex Flange Self-locked Nut M6 2

FIG.24 S/N
Parts 

N b
Part Name And 

St d d
 Q'ty

24、Air filter parts

15

15

14

14

13

8

7

4

12

11 12

2

10

113

14

18

17
18

5

FIG.24
Number Standard

y

1 310800001 Air Filter Assy 1
2 310800002 Air Filter Shell 1
3 310800003 Air Filter Cover 1
4 901000044 Hex Flange Bolt M8 × 16 4
5 304800022 Ai I t k C

15

15

14

14

13

8

7

4

12

11 12

2

10

113

14

18

17
18

5

5 304800022 Air Intake Cover 1
6 901000112 Screw M4×25 5
7 340800019 Leaking Pipe Cover Clip (Φ 15) 1
8 302800018 Leaking Pipe Cover, Air Filter 1
9 341800038 Spring Clip 6

310800004 i il

15

15

14

14

13

8

7

4

12

11 12

2

10

113

14

18

17
18

5

10 310800004 Air Filter Core 1
11 339800033 Throttle Valve Connecting Pipe 1
12 340800020 Screw Hoop Φ60-Φ80 2
13 339800034 Air Filter Inlet Pipe 1
14 340800020 Clamp φ60-φ80 1

15

15

14

14

13

8

7

4

12

11 12

2

10

113

14

18

17
18

5

15 341800039 Cushion φ5 5
16 901000113 Hex Flange Nut M4 5
17 310800005 Primary Filter Core 1
18 310800006 Primary Wire Net 1

15

15

14

14

13

8

7

4

12

11 12

2

10

113

14

18

17
18

5

Page 29 SUPERMACH UTV800 FRAME PASRTS CATALOG



113

14

18

17
18

5

3

11

12

4

5

3

8

9,10

6,7
12

13

Page 30 SUPERMACH UTV800 FRAME PASRTS CATALOG

FIG.25 S/N
Parts 

Number
Part Name And 

Standard
 Q'ty

1 377800001 F Di B k (Ri h ) 1

25、Front disc brake plate

113

14

18

17
18

5

3

11

12

4

5

3

8

9,10

6,7
12

13 1 377800001 Front Disc Brake (Right) 1
2 901000114 Mounting Bolt, Front Disc Brake 8
3 901000087 Flange Bolt M10×22 8
4 377800002 Rear Disc Brake (Right) 1
5 901000115 Mounting Bolt, Rear Disc Brake 8

113

14

18

17
18

5

3

11

12

4

5

3

8

9,10

6,7
12

13

6 378800004 Front Caliper (Left) Comp. 1
7 378800005 Front Caliper (Right) Comp. 1
8 378800003 Front Disc Brake Shoe 4
9 378800001 Rear  Caliper (Left) Comp. 1

10 378800006 Rear  Caliper (Right) Comp. 1

113

14

18

17
18

5

3

11

12

4

5

3

8

9,10

6,7
12

13

11 378800002 Rear Disc Brake Shoe 4
12 378800007 Front Disc Brake (Left) 1
13 378800008 Rear Disc Brake (Left) 1
14 9010000154 Screw M10×1.25×20 8

113

14

18

17
18

5

3

11

12

4

5

3

8

9,10

6,7
12

13

113

14

18

17
18

5

3

11

12

4

5

3

8

9,10

6,7
12

13

113

14

18

17
18

5

3

11

12

4

5

3

8

9,10

6,7
12

13

Page 30 SUPERMACH UTV800 FRAME PASRTS CATALOG



12

8

6,7
12

Page 31 SUPERMACH UTV800 FRAME PASRTS CATALOG

FIG.26 S/N
Parts 

Number
Part Name And 

Standard
 Q'ty

1 379800001 Rear Disc Brake Pump 1
2 379800004 R Di B k Oil Pi A (M t l/R bb Pi ) 1

26、Disc brake parts

8

2 379800004 Rear Disc Brake Oil Pipe Assy (Metal/Rubber Pipe) 1
3 342800005 Belt 3 （L=150） 4
4 342800003 Belt 4 （L=200） 8
5 342800005 Belt 3 （L=150） 8
6 901000116 Flange Bolt M6×30 2

901000048 l l 6 20 47 901000048 Flange Bolt M6×20 4
8 340800021 Oil Pipe Clip 1, Front Disc Brake 8
9 901000048 Flange Bolt M6×20 8

10 340800022 Oil Pipe Clip Ⅱ, Front Disc Brake 2
11 379800002 Disc Brake Assy ((Front & Rear/Dual Disk Brake) 1
12 379800003 Oil Pipe Assy,Front Disc Brake 1

Page 31 SUPERMACH UTV800 FRAME PASRTS CATALOG



27 Front axle reducer assy

Page 32 SUPERMACH UTV800 FRAME PASRTS CATALOG

FIG.27 S/N
Parts 

Number
Part Name And 

Standard
 Q'ty

1 380800001 Front Bridge Case Cover 1
2 380800002 Front Bridge Case 1

27、Front axle reducer assy

42

22

23

16
17

18

19
28

48

47
46

45

45
46

47

48

50
49

3 380800003 Front Bridge Driven Gear 1
4 380800004 Positioning Sleeve 1
5 380800005 Right-C.V. Axle 1
6 380800006 Roller 14
7 317800005 Cage Combination 1

42

22

23

16
17

18

19
28

48

47
46

45

45
46

47

48

50
49

8 380800008 Elastic Clip 14
9 380800009 Left-C.V. Axle 1

10 329800018 Bearings 6008C3 2
11 330800013 Universal Joint Seal,Front Bridge 2
12 380800010 Drive Gear Sleeve 1

42

22

23

16
17

18

19
28

48

47
46

45

45
46

47

48

50
49

13 380800011 Front Bridge Drive Gear 1
14 380800012 Positioning Shaft 1
15 329800023 Bearing Hk 1
16 329800019 Bearing 6306C3 1
17 380800014 Adjusting Gasket 1

42

22

23

16
17

18

19
28

48

47
46

45

45
46

47

48

50
49

7 380800014 djus g G s e
18 330800014 Oil Seal 25×47×8 1
19 380800015 Cap Seal, Front Bridge 1
20 315800007 Connecting  Fork, 1 1
21 315800009 Joint Cross Shaft 1
22 315800008 Connecting  Fork 2 142

22

23

16
17

18

19
28

48

47
46

45

45
46

47

48

50
49

22 315800008 Connecting  Fork 2 142

22

23

16
17

18

19
28

48

47
46

45

45
46

47

48

50
49

Page 32 SUPERMACH UTV800 FRAME PASRTS CATALOG



23 308800012 Transmission Shaft, Front Bridge 1
24 307800017  Fixed Plate,Cage Combination 1
25 338800034 O-Ring, Oil Inlet (Outlet)  Bolt 2
26 901000117 Oil Outlet Bolt, Front Bridge 1
27 338800035  Rectangular Ring, Front Bridge Box 1

44

42

39

40

37

29 26
25

3125

24

8

30

16
17

18

19

12
1314

5

3
4

6

7

9
10

11

2

28
50

Page 33 SUPERMACH UTV800 FRAME PASRTS CATALOG

g g g
28 901000118 Self-Locked Bolt M8×25 11
29 380800017 Drive Gear Bush 1
30 342800004 Gascket 1
31 309800010 Speed Sensor Assy 1
32 309800011 Induction Coil Assy 1

44

42

39

40

37

29 26
25

3125

24

8

30

16
17

18

19

12
1314

5

3
4

6

7

9
10

11

2

28
50

y
33 341800040 Circlip 106.5×1.2 1
34 342800006 Adjusting  Gasket 1
35 901000119 Screw M5×18 1
36 338800036 O-ring 1
37 380800018 Front Bridge Differential Assy 1

44

42

39

40

37

29 26
25

3125

24

8

30

16
17

18

19

12
1314

5

3
4

6

7

9
10

11

2

28
50

37 380800018 Front Bridge Differential Assy 1
38 380800019 Adjusting Column 1
39 339800036 Air Tube,Front Bridge 1
40 340800023 Spring Clip 1
41 315800010 Universal Joint 1
42 338800037 Rubber Rectangular Ring, Cap Seal 1

44

42

39

40

37

29 26
25

3125

24

8

30

16
17

18

19

12
1314

5

3
4

6

7

9
10

11

2

28
50

42 338800037 Rubber Rectangular Ring, Cap Seal 1
43 901000120 Hex  Flange Bolt  M10×1.25×80 2
44 901000052 Hex  Flange Self-Locked Bolt  M10×1.25 2
45 341800041 Circlip d=17.5×δ=1 2
46 341800042 Cushion Piece 20x26x1 2
47 318800013 Spring Front Driving Shaft 2

44

42

39

40

37

29 26
25

3125

24

8

30

16
17

18

19

12
1314

5

3
4

6

7

9
10

11

2

28
50

47 318800013 Spring ,Front Driving Shaft 2
48 335800018 Dust Proof, Front Driving Shaft 2
49 343800009 Dowel Pin 1
50 340800024 Clip 1

44

42

39

40

37

29 26
25

3125

24

8

30

16
17

18

19

12
1314

5

3
4

6

7

9
10

11

2

28
50

Page 33 SUPERMACH UTV800 FRAME PASRTS CATALOG



FIG.28 S/N
Parts 

Number
Part Name And 

Standard
 Q'ty

1 381800001 Rear Bridge Reducer Case 1

28、Rear axle reducer assy

8

31

15 14

7

23
24

17

33

29

30

32
37

39
38

37
36

35
34 13

12
11

10

5

4

3

6

7

28

30

29
25

1

26

Page 34 SUPERMACH UTV800 FRAME PASRTS CATALOG

2 381800002 Rear Bridge Reducer Case Cover 1
3 330800015 Oil Seal 52×35×7, Universal Joint 2
4 329800020 Bearing 32008E 1
5 342800007 Adjusting Gasket 0.1 1
6 342800008 Adjusting Gasket 0.15 1

23 29
25

1

26

342800009 Adjusting Gasket 0.2 1
7 314800033 Driven Gear 2
8 381800003 Rear Bridge Reducer Assy 1
9 337800001 Terminal Pad, Driven Gear 1

10 342800010 Gasket 0.1, Terminal Pad 1

8

31

15 14

7

23
24

17

33

29

30

32
37

39
38

37
36

35
34 13

12
11

10

5

4

3

6

7

28

30

29
25

1

26

342800011 Gasket 0.2, Terminal Pad 1
11 329800021 Bearing 32010E 1
12 331800006 Bearing Housing 1
13 314800034 Clutch Claw 1
14 338800038 Fuel Outlet Gasket 1

8

31

15 14

7

23
24

17

33

29

30

32
37

39
38

37
36

35
34 13

12
11

10

5

4

3

6

7

28

30

29
25

1

26

15 901000121 Oil Outlet BoltM10×1 1
16 337800002 Fork Fabrication 1
17 341800043 Clip φ1.9 1
18 317800004 Support Bracket 1
19 318800014 Return Spring 1

8

31

15 14

7

23
24

17

33

29

30

32
37

39
38

37
36

35
34 13

12
11

10

5

4

3

6

7

28

30

29
25

1

26

3 88000 p g
20 308800013 Fork Bush 1
21 343800017 Fork Column Pin 1
22 901000122 Differential Bolt M10×1.25×20 8
23 901000123 Oil Inlet Bolt, Rear Bridge 1
24 338800039 O-Ring, Rear Bridge Oil Inlet Hole 1

8

31

15 14

7

23
24

17

33

29

30

32
37

39
38

37
36

35
34 13

12
11

10

5

4

3

6

7

28

30

29
25

1

26

24 338800039 O Ring, Rear Bridge Oil Inlet Hole 1

8

31

15 14

7

23
24

17

33

29

30

32
37

39
38

37
36

35
34 13

12
11

10

5

4

3

6

7

28

30

29
25

1

26

Page 34 SUPERMACH UTV800 FRAME PASRTS CATALOG



25 343800018 Column Pin Φ4×28 1
26 901000052 Hex Flange Bolt  M10×1.25 2
27 337800003 Mechanical Brake Disc 1
28 343800019 Column Pin 1
29 314800035 Planetary gear 2

31

27

43

3

21

20
19
18

17

16

2

32
37

42
41

39
38

37
36

35
34 13

12
11

44
45

46

47

40

48

49

Page 35 SUPERMACH UTV800 FRAME PASRTS CATALOG

y g
30 342800012 Adjusting  Gasket 2
31 314800036 Driving & Driven Gears Assy 1
32 342800013 Gasket，Rear Bridge Driving  Gears 1
33 381800004 Differential Cover, Rear Bridge 1
34 381800005 Inner Tube φ38×φ30.2×15.3 1

31

27

43

3

21

20
19
18

17

16

2

32
37

42
41

39
38

37
36

35
34 13

12
11

44
45

46

47

40

48

49

381800005 φ φ
35 342800014 Adjusting Inner Tube Gasket 1
36 381800006 Adjusting Inner Tube 1
37 329800022 Bearing 32206E 2
38 338800040 O-Ring Φ24×Φ3 1
39 377800004 Mounting Pad, Rear Disc Brake 1

31

27

43

3

21

20
19
18

17

16

2

32
37

42
41

39
38

37
36

35
34 13

12
11

44
45

46

47

40

48

49

39 377800004 Mounting Pad, Rear Disc Brake 1
40 340800025 ClampФ40-60 1
41 341800045 Gasket 14×30×4 1
42 901000124 Self-locked  Bolt M14×1.5 1
43 358800003 Solenoid Valve Assy (With Plug) 1
44 901000125 Hex Flange Bolt M10×1.25×80 2

31

27

43

3

21

20
19
18

17

16

2

32
37

42
41

39
38

37
36

35
34 13

12
11

44
45

46

47

40

48

49
44 901000125 Hex Flange Bolt  M10×1.25×80 2
45 339800037 Air Tube, Rear Bridge 1
46 340800023 Spring Clip 1
47 337800004 Parking Brake Calipers 1
48 381800007 Rubber Boot, Rear Bridge 1
49 378800009 Parking Brake Shoe 1

31

27

43

3

21

20
19
18

17

16

2

32
37

42
41

39
38

37
36

35
34 13

12
11

44
45

46

47

40

48

49

49 378800009 Parking Brake Shoe 1
50 332800021 Mounting Collar, Rear Bridge 2

29、Position, electrical parts

31

27

43

3

21

20
19
18

17

16

2

32
37

42
41

39
38

37
36

35
34 13

12
11

44
45

46

47

40

48

49

Page 35 SUPERMACH UTV800 FRAME PASRTS CATALOG



FIG.29 S/N
Parts 

Number
Part Name And 

Standard
 Q'ty

1 376800005 EFI 1
2 376800006 Battery 1
3 376800007 Positive Cable，Battery 1

43

6 62

Page 36 SUPERMACH UTV800 FRAME PASRTS CATALOG

y
4 376800008 Negative Cable， Battery 1
5 901000126 Bolt M6×20 4
6 901000127 Six-Angle Flange Nut M6 2
7 376800009 Fuse (30A-Bl) 2
8 376800010 Starting Relay 1

6 62

53

38

9 304800023 Battery Box Cover 1
10 901000096 Six-Angle Flange Bolt  M10×1.25×80 8
11 304800024 Battery Box 1
12 901000057 Six-Angle Flange Bolt  M10×1.25×80 6
13 376800011 Voltage Regulator 14

5

5
8

7

5

53

14

g g
14 901000048 Six-Angle Flange Bolt  M10×1.25×80 2
15 376800012 Thermostat Parts 1
16 318800015 Return Spring , Rear Brake 1
17 376800002 Ignition Switch Assy 1
18 309800012 Temperature Sensor 1

4

13

14

p
19 376800013 Auxiliary Relay(G8Hn-1C4T-Rj) 5
20 376800015 Fuse(10A) 4
21 376800016 Fuse(5A) 1
22 376800017 Fuse(15A) 1
23 376800014 Breaker Assy(G8Ms-1A41T) 1

13

y( )
24 376800018 Wire Harness(EPA) 1
25 341800044 Washer Φ10 1
26 309800004 Reverse Switch 1
27 309800003 Gearshift Switch Assy 1
28 338800015 O Ring Φ29.6×2.4 136

17

33

18

25
2616

15

g36

33

20 23

24

25
26

19

2221

17

16

36

37

32

Page 36 SUPERMACH UTV800 FRAME PASRTS CATALOG



29 901000057 Six-Angle Flange Bolt M6×16 1
30 376800019 High Voltage Wire 2
31 901000057 Six-Angle Flange Bolt  M6×16 2
32 376800020 2WD/ 4WD Switch 1
33 376800021 Rear Brake Light Switch Assy 1

17

53

20 23

24

26

19

2221

17

16

36

37

32

Page 37 SUPERMACH UTV800 FRAME PASRTS CATALOG

34 376800022 Ignition Coil 2
35 901000128 Six-Angle Flange Bolt  M6×40 2
36 376800023 DC Socket 1
37 376800031 Auxiliary Relay Bracket 1
38 376800032 Cut-off Relay Assy Rubber 1

33

20 23

18

24

25
26

19

2221

17

16

15

36

37

32

39 376800033 Rubber Cushion, Battery 2
40 376800034 Battery Clamp 1
41 376800035 Speed Sensor Wire 1
42 376800036 Connector,Sensor 1
43 376800037 Corrugated Tube (Small) 1

33

20 23

18

24

25
26

19

2221

17

16

15

36

37

32

g ( )
44 376800038 Parking Indicator Switch 1
45 376800039 Auxiliary Relay Rubber 1
46 376800042 Cut-off Relay Assy Rubber 1
47 338800041 Gasket, Sensor 1
48 901000155 Bolt M4*12 1

33

20 23

18

24

25
26

19

2221

17

16

15

36

37

32

49 901000156 Bolt M4*20 1
50 358800004 Solenoid Valve Controller 1
51 376800040 Secondary Wire Harness(E-mark) 1
52 376800041 Corrugated Tube (Big) 1
53 376800024 Headlight Switch Assy 1

33

20 23

18

24

25
26

19

2221

17

16

15

36

37

32

g y

FIG.30 S/N
Parts 

Number
Part Name And 

Standard
 Q'ty

30、Sticker position

33

20 23

18

24

25
26

19

2221

17

16

15

36

37

32

Page 37 SUPERMACH UTV800 FRAME PASRTS CATALOG



1 382800001 Warning Label 1 (Passenger Prohibited On Cargo Carrier ) 1
2 382800002 Warning Label 2 (Tire Pressure) 1

382800002 Warning Label 2 (Tire Pressure)E-mark 1
3 382800003 Warning Label 3 (Passenger Safety Instruction) 1
4 382800004 Warning Label 4 (Gearshift Instruction) 1

21

Page 38 SUPERMACH UTV800 FRAME PASRTS CATALOG

5 382800005 Warning Label 5 (Age Warning) 1
6 382800006 Warning Label 6 (Operation Warning) 1

382800006 Warning Label 6 (Operation Warning) 1
7 382800007 Warning Label 7 (Safety Warning) 1
8 382800008 Warning Label 8 (Operation Instruction) 1

382800008 Warning Label 8 (Operation Instruction)E-mark 1
9 382800009 Warning Label 9(Speed Limitation Warning) 1

10 350800003 Tool Box 1

87

3

65

21

9
87

3

65

21

9
87

3

65

21

9

Page 38 SUPERMACH UTV800 FRAME PASRTS CATALOG


